domi

outdoo

r livin

10'x12’ WALL-MOUNTED GAZEBO

LGCF1697

MODEL#:

1l at

via ema

Missing part? Damaged? Contact us

service@domioutdoorliving.com




113.21'(2875.5mm)

_.3.46"(88mm)
0.472" _ 0.886''(22.5mm)
(12mm) o %
Cas :
- N
R o
212w g 2
(1 >
30/77,77) 3_/ %"
3
y ®
o C
) m
o By
= py)
" -~
g Z
S —
(@)
3
3

K
113.21''(2875.5mm)

(Ww9'079g),. S T



117.13"(2975mm)

142.62"(3622.6mm)

Al il

142.66"(3623.6mm)

94.72"(2406mm)

117.13"(2975mm)

113.21'(2875.5mm)

79.76'(2026mm)



««((((((((((((I@ x 12

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the pergola.




4 inches

1/4 inch

{ e—

If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
expansion bolts to mount the pergola







@ZX @1x
"] —




G

@)“‘11‘\\:‘1\:1

D '
M6 M5x12 BRIST4. 2x10 ST4.8x13
(8) 84x (10) 12x (1) 2x
@))mmw» e
ST5x16 M6x70 i ﬁ@

4) 2

Q

B8 2«




\ Front Pole Assembly:

0mm M: Install the Bracket #K1 and #K2 onto the front Pole
M6x16 #A2, secure them with 5 bolts #3.




4-2

@: Install parts #11 and #12 onto #A2, and secure them with
4 bolts #3 (note that the bolts should not be tightened).




4-3

@: Install the Pole #A2 onto the base #C2, secure it with
3 bolts #3.
Repeat above procedures to assemble Pole #A1.




~

=2

~

®

7

&)
"\

4

b4 1

P
M6x16

Front Beam Assembly:

(1) Insert the Beam Connector #D3 into the front beam #D2,
and secure with 4 bolts #3;

(2) Insert the other side of the Beam Connector #D3 into the
front beam #D1, and secure it with 4 bolts #3.

(3) Apply sealant to the joint between #D1 and #D2. Install
the Joint Cover #D4 to the beams #D1 and #D2 by aligning
the holes, secure with 2 screws #11 and 1 bolt #9.




M84
@1x

6] mm
M6x16

Attach the front beam #D2 Secure the Bracket
to the front pole #A2 and #K1 to the front beam
secure it with 2 bolts #6. #D2 using 2 bolts #3.

Use 2 bolts #3 to
secure #11 to the
front beam #D2.

(Note: Do not tighten the bolts).

Repeat above procedures to assemble Pole #A1 with Front
Beam #D1.




7-1

M: Insert the rear pole (upper) #B4 or #B3 into the rear
pole (lower) #B2 or B1 and secure it with screws #12.

@: Use bolts #3 to secure Bracket #C3 to the pole. (If you
don’t consider fixing it to the wall, you can skip this step. )
The bracket #C3 is used to fix the post against the wall.
You can assemble only 2 pieces for each post according
to the actual installation situation.




7-2

@): Use 4 bolts #3 to secure base #C1 to Pole #B1 and #B2.




Rear Beam Assembly:

(1)Insert the Beam Connector #K3 into the rear beam #E2,
and secure it with 4 bolts #3;

(2)Insert the other side of the Beam Connector #K3 into the
rear beam #E1, and secure it with 4 bolts #3.

(3)Align the holes and use 2 bolts #3 to secure #K4 to the
Rear Beam #E2 & E1.

3 (4)Secure the bottom of the rear beam with 2 bolts #3.




(M: Attach the rear beam #E1 to the rear pole #B3 and
secure it with 4 bolts #7.
@): Attach the rear beam #E2 to the rear pole #B4 and
secure it with 4 bolts #7.




10




@1x

P
M6x16

(3)16x

11

Side Beam Assembly:

(1)Insert the Beam Connector #K3 into the side beam #G1,
and secure with 4 bolts #3;

(2)Insert the other side of the Beam Connector #K3 into the
side beam #G2, and secure with 4 bolts #3.

Repeat above procedures to assemble #H1 with #H2.




Frame Assembly:

Lo s
®1x

6] mm

&>

M (1) Use 2 bolts #3 to connect Corner Solidifying Bar #11
with Side Beam #H1.
(2) Use 4 bolts #7 to connect Side Beam #H1 and #D2
Repeat above procedures to assemble #G1 and # D1.

@ Use 4 bolts #7 to connect Side Beam #H2 and #E?2.
1 2 Repeat above procedures to assemble #E1 and #B3.




13

Centre Beam Assembly:

@M (1) Insert the Beam Connector #K3 into the center beam
#F2 and secure it with 4 bolts #3;

(2) Insert the other side of the Beam Connector #K3 into the
center beam #F1 , and secure it with 4 bolts #3.

(3) Secure it at the bottom with bolts #3 as shown.

@ Combine the Bracket #K5 as shown and insert it into #F1
or #F2, and secure it with 2 bolts #2 on each side.




M%
®1x

6] mm

_ (@or@2orHorH2

Assemble the middle beam #F1 or #F2 with the side beam

#G1 or ## G2 or #H1 or H2 using Bracket #K5, and secure
them with 4 bolts #3.

Note: Please don’t fully tighten the bolts until all the bolts
1 4 have been screwed in place.




15

Roof Panel Assembly:

Remove the protective film of the panels before installing
the roofing panels.




16

@ Install in the order of "Black Rubber #L2, Roof Panels #M1,
Rubber gaskets #L 1, bolts #4” as shown, and connect with the
front beam #D1. Secure the bottom with Nuts #8.

@ Apply sealant #14 to the first row of roof panels as shown.
Follow the steps of the first row to install the second and third
row of roof panels and fix with bolts and nuts.




17

//////////// I //l///m'/i:’iliiﬁii
7 s
= /
WIS /
'SV “‘/‘
Iil" .-l" l" L ‘/

/

I

\J//////{/{Z/Z l / )

’ INGIN/SISSIS
9 x15

Repeat above procedures to assemble the 15 Roof Panels

HMA1.
The connection point should apply with silicon sealant.










20

\

Y 0

/
/4

y
J




21

Installation of the rear drip rail

2438mm

——— Wall

— Wall

Install this step if you need fix the canopy to the wall (you need
to drill holes into the wall). Otherwise please skip this step.




22

/////




23

or Ol' or@
o

@M Insert part #13 into the wall through #C3 to secure rear
posts to the wall.

@ Insert part #13 into the wall through #K4 to secure #E1 &
E2 to the wall.

If you don’t consider fixing it to the wall, you can skip this
step (This step requires the user to drill holes in the wall for
fixation.) The bracket #C3 is used to fix the post against the
wall. You can assemble only 2 pieces for each post according
to the actual installation situation.




@

O @ @ @ @ ©

Insert #AA into #BB,
2x secure it with #15 and #186.

Insert #BB into the base #CC.

24




\\MWWWWMWWW%%MWWWWWHH%
N

)

cially snowstorm, it is essen

er, espe
can put it

4 c _mmn.m




domi

outdoor living

Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, casy-to-reach after-sales service. So if you
have any questions about our product and assembly-

,please feel free to contact us. We will be here for you.

Support: o

After-sales contact email:

service@domioutdoorliving.com

Business cooperation contact email:

marketing@domioutdoorliving.com

Please tell us your order ID when contact.

Attach photos of damaged part for instant reply.

© Copyright 2023-2025 domi LLC. All Rights Reserved.




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34

